

Trimethoprim

Age	Normal dose: 4mg/kg BD	Dose check: (average weight for age) 4mg/kg BD
6 weeks – 5 months	4mg/kg per dose to be given twice daily	6 weeks (5kg): 20mg BD 5 months (7kg): 30mg BD
6 months – 3 years	4mg/kg per dose to be given twice daily	6 months (8kg): 30mg BD 3 years (14kg): 60mg BD
4-7 years	4mg/kg per dose to be given twice daily	4 years (16kg): 60mg BD 7 years (23kg): 90mg BD
8-12 years	4mg/kg per dose to be given twice daily	8 years (26kg): 100mg BD 12 years (39kg): 160mg BD
>12 years and Adults	200mg BD	

Products available: Trimethoprim 10mg/ml oral solution,
Trimethoprim 100mg and 200mg tablets